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A statement of measurement traceability: Traceable to National Measurement Standard
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Measurement Equipments Used
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Equipments S/N Cert.No./Trace to Due Date
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Reference Document (code, name) or Description of the Used Testing Method
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Testing location:
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Testing content :
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Testing conclusion:

i B R A E . R 22.1°C MFHEE: 51%

Environmental Condition: Temperature: Relative Humidity :

FREVMEL RGN BNTE. BEEN. BEXEHS, REAFUESERBERRE . RESFHR
B, AR MBRAAHEEAEERT (=2 M RATER.
Thisreport applies only to the measured items and ranges of the tested parts, and should not

be partially duplicated. Thisinstitutionis not responsible for items and rangesunmeasured. The
uncertainty reported in this report is expanded uncertainty with a coverage factor k=2.
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Testing Results

1. BPEFEERA:
BB ESR, KRN EEEEFERERE, B (23£2) C, (50+5) %RH
FE TR BRI . 22.6°C, 53%RH
B S TRAL IR [8]:  50h
B MFRE A 22.1°C, 51%RH

2. RWLGR:
e R EER R ap  (RMIEIERESR
s e RO Bl | 1.42X10'Q
R M 1x10°Q~1x10°Q o : GJB 3007A-2009
: CHE#E) . Fol 2 g g SEecil et SJ/T 10694-2006
<1x10°Q : ) 7
a3 | 2 1.94X10'Q
s L BT FEdm 1 s 3.51X10°Q
S Fa L 1x10°Q~1x10°Q # ; GJB 3007A-2009
<1x10°Q N e :
Hm 3 3.84X10°Q
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